
Development of Pilot Plant based on Superpulsator
®
 

Clarifier & Comparative Analysis of Effect of 

Polyaluminium Chloride and Alum on the Performance 

of the Pilot Plant and Conventional Clariflocculator 

 
Master of Technology 

(Environmental Engineering) 

 

Dissertation Report 

by 

Shashank Srivastava 

(2013PCE5340) 

 

Under the Supervision of 

Dr. Urmila Brighu 

(Associate Professor) 

 

 

Department of Civil Engineering 

Malaviya National Institute of Technology, Jaipur-302017 

June 2016 



ii 

 

Development of Pilot Plant based on Superpulsator
®
 

Clarifier & Comparative Analysis of Effect of 

Polyaluminium Chloride and Alum on the Performance 

of the Pilot Plant and Conventional Clariflocculator 
[...]
21.  Zinc 5.0  May be extended up to 10.0 

22.  Anionic detergents 0.2  May be relaxed up to 1 

23.  (MBAS)Chromium+6 as Cr 0.05  No relaxation 

24.  Poly nuclear aromatic 

Hydrocarbons 

-- -- 

25.  Mineral Oil 0.01  May be relaxed up to 0.03 

26.  Residual free Chlorine 0.2  Applicable only when water is 

chlorinated 

27.  Pesticides Absent -- 

28.  Radio active  -- -- 



18 

 

Various studies on animals (Connor et al., 1988; Domingo et al., 1989; Gomez et al., 1990); 

Yen-Koo, 1992; Colomina et al., 1994) and humans (Clayton, 1989; Flaten, 1990; Neri & 

Hewitt, 1991; ) have long indicated high toxicity of aluminium. However, a comprehensive study 

by WHO has concluded that the relative risks for development or acceleration of onset of 

Alzheimer disease (AD) from exposure to aluminium in drinking-water above 100μg/L are less 

than 2.0 (WHO, 1998). The degree of aluminium absorption depends on a number of parameters, 

such as the aluminium salt administered, pH (for aluminium speciation and solubility), 

bioavailability, and dietary factors. Due to such variety of methodological reasons, a population 

attributable risk has not been calculated with precision, and that is why there is no regulatory 

limit in India (IS 10500) and other countries. 

Due to the +3 cationic charge on Al ion, relative inexpensiveness, and other beneficial properties 

the use of aluminium as a coagulant in water treatment is well accepted and documented. Taking 

this into account and considering the potential health concerns (i.e. neurotoxicity) of aluminium, 

a practicable level should be derived based on optimization of the coagulation process in 

drinking-water plants using aluminium-based coagulants, to minimize aluminium levels in 

treated water. According to the report by CPCB on the status of water treatment plants in India 

(CPCB, 2010), majority of the plants use either alum or PAC, alum being more popular. 

Coagulation and flocculation constitute the backbone processes in most water and advanced 

wastewater treatment plants. Their objective is to enhance the separation of particulate species in 

downstream processes such as sedimentation and filtration. Colloids are insoluble particles 

suspended in water. Their small size (less than 10 micron) makes the particles extremely stable. 

They can have different origins such as minerals, organics and micro-organisms such as bacteria, 

plankton, algae, viruses etc. Coagulation is the step where colloids are destabilized. In water 

treatment, coagulation is the result of the addition of chemical reagents to water suspensions 

where the dispersed colloidal particles are assembled in larger aggregates called flocs or 

microflocs (Kawamura S., 1973). Destabilization of colloidal particles is accomplished by 

coagulation through the addition of hydrolyzing electrolytes such as metal salts and/or synthetic 

organic polymers in a controlled manner (Chowdhury et al., 1991) and may occur through 

diverse mechanisms which are distinct for different coagulants (Wu et al., 2007). 



19 

 

The traditional use of coagulation has been primarily for the removal of turbidity from potable 

water (Langelier and Ludwig, 1949). However, more recently, coagulation has been shown to be 

an effective process for the removal of many other contaminants that can be adsorbed by colloids 

such as metals (Leckie and James, 1974), organic matter (Exall and Vanloon, 2000),  toxic 

organic matter (Carlson et al., 1993), viruses and radionuclides (Fox and Lytle, 1996).  Enhanced 

coagulation is an effective method to prepare the water for the removal of certain contaminants 

such as fluoride, emerging pathogens such as Cryptosporidium and Giardia, (Ongerth, J., 1996)  

and humic materials. (Edzwald et al., 1977) 

Flocculation is the step where destabilized colloidal particles (or the particles formed during the 

coagulation step) are assembled into aggregates. The agglomeration of particles is a function of 

their rate of collisions. The function of flocculation is to optimize the rate of contact between the 

destabilized particles, hence increasing their rate of collision and bringing about the attachment 

and aggregation of the particles into larger and denser floc (Wang et al., 2005). Thus, the 

flocculation process allows the colloidal particles to come together and build into larger flocs 

that are more amenable to separation by settling or filtration (Weber et al., 1970). In the initial 

growth phase of the flocs, the size which a floc attains can be basically determined by the 

balance between the rate of collision-induced aggregation and the rate of breakage for given 

shear conditions (Bouyer et al., 2005) 

                                                            Rfloc = α Rcolij − Rbr                                                        

Where, Rfloc is the overall rate of floc growth, α is the collision efficiency factor (0 < α < 1), Rcol 

is the rate of particle collision and Rbr represents the rate of floc breakage. The larger the floc 

size, the better its efficiency to capture other colloidal particles, and higher the filterability and/or 

settleability (Gray and Ritchie, 2006; Grabsch et al., 2013). 

Conventionally, coagulation and flocculation have been carried out in two different tanks, viz. a 

rapid mix tank and a flocculation basin in series. These plants are often marred by several 

operational and maintenance issues. As such they are unable to achieve the desired level of 

performance, and a major factor is the dependence on mechanical equipments which soon 

become non-functional (Rotkar, 2001). It has been observed that conventional flocculation 

(mechanically mixed) usually requires high energy gradients, due to which, irregular, fluffy and 



20 

 

weak flocs are formed (Carissimi and Rubio, 2015). The process, as operated in most water 

treatment plants is optimized primarily for the removal of turbidity (Gregor et al., 1997) and the 

level of residual aluminium in the treated water is variable. Aluminium (Al) is an established 

neurotoxin, and since it is a highly potential environmental risk factor, it has been studied most 

intensively (Craun, G. F., 1990). The Al speciation in drinking water has been strongly linked 

with the risk of Alzheimer’s disease (Gauthier et al., 2000). 

The selection of the proper type and amount of coagulant chemical to be added to the water to be 

treated is crucial. Overdosing as well as underdosing of coagulants are undesirable and lead to 

reduced solids removal efficiency (Letterman, 1999). If the water is having low turbidity and low 

alkalinity which is normally there when the intake is situated in a large impoundment/lake, the 

conventional systems with their sweep floc mechanism are less effective (Packham, 1962). In 

such scenarios, the alternative is either to use the bridging mechanism by using PACl as the 

coagulant (Pernitsky and Edzwald, 2000) or/and improved clarification by employing a zone of 

high solids contact to achieve a better quality effluent. Conventional water treatment plants often 

employ high doses of coagulants for treating such waters. This is a cause of concern to the 

environmental engineers since the coagulants used are mostly salts of aluminium and high dose 

of coagulants directly translates to higher residual aluminium levels in the treated drinking water, 

especially in conventional systems. As aluminium is notorious for its reported neuro-toxicity, 

efforts are being made on technological front to reduce the levels of residual aluminium (George 

et al., 2010). 

Now it has been established, that it is often advantageous to employ a zone of high solids contact 

to achieve a better quality effluent primarily because increase in the contact mass increases the 

probability that collisions will take place inside the flocculator resulting in a more efficient 

flocculation (El-Nahhas K., 2011). High concentrations of suspended solids in the flocculation 

process can provide improved efficiency in reducing particulates, colloids, organics, and certain 

ionized chemicals. It may be summarized that solids contact clarifiers can enhance sedimentation 

by improving the physical characteristics of the material to be removed, can remove materials by 

utilization of chemical reactions because of ideal reacting environment, can maximize the use of 

chemicals and occupy a smaller space and also may have the benefit of reduction of aluminum 

levels (Hemingway and Sposito, 1996; Parsons and Jefferson, 2006). Pulsed sludge blanket 



21 

 

technology goes a step further over other solids contact clarifiers by maintaining a contracting 

and expanding sludge blanket which acts as a filter, without compromising flow distribution in 

order to gain efficient and high rate solids contact. The pulsing sludge blanket combines 

flocculation, clarification and sludge collection into one compact system (Ondeo Degremont, 

2002). This design results in improved efficiency and superior effluent quality without the use of 

submerged moving parts and at lower operating costs.  

Suez Environment’s (formerly Infilco Degrémont) Superpulsator
®
 is the pioneer technology 

based on pulsing sludge blanket. Due to simple design and better performance, these units have 

been successful world over. However, Superpulsators
®
, like most of the proprietary technologies, 

are designed and sized by manufacturer’s recommendations and rationales that explain their 

behavior are deficient. Few researches have been done and many realms haven’t even been 

touched upon for this promising technology, like removal of fluoride, residual aluminium levels 

and other performance parameters. 

 

 

 

 

 

 

 

 

 

 

 

 



22 

 

Chapter 3.   Design and development 

 

To begin with, the process of water treatment at Surajpura WTP has been outlined in this chapter 

to get a comprehensive idea for the development of the pilot plant. Then after, the calculations 

for design and safety of pilot plant and conventional clariflocculator have been discussed. The 

chapter finally builds up towards explaining the working of the fully functional models after 

describing the materials and methods for fabrication. 

 

3.1 Process overview 

Superpulsators
®
, like most of the proprietary technologies, are designed and sized by 

manufacturer’s recommendations and rationales that explain their behavior are deficient. 

Therefore, a pilot plant based on Superpulsator
®
 technology was designed for a capacity of about 

8000 liters per day and fabricated at the Malviya National Institute of Technology Jaipur 

campus. For this, the state-of-the-art water treatment plant of PHED at Surajpura of 1020 MLD 

capacity constructed by Degrémont Limited (and currently operated by Larsen and Toubro Ltd.) 

was surveyed and studied for sizing the pilot plant in order to depict the functioning as closely as 

possible. Overall process flow of the plant is outlined in figure 3.1; however the scope of the 

thesis limits the area of interest to the production of clarified water. A brief functional 

description of the course of water treatment employed at the Surajpura plant, which is relevant 

towards the project, is given below. 



23 

 

 

Figure 3.1: Process flow diagram for extension of WTP at Surajpura from 400 MLD to 600 MLD (source: Public Health 

Engineering Department, Government of Rajasthan) 



24 

 

 

 

Figure 3.2: View of the Parshall flume 

Following the flow path, the coagulant is added to the raw water pipeline. At present, 100% 

Polyaluminium Chloride (PAC) is administered at the BJWSP. The aim of rapid mixing is the 

immediate dispersal of the required dose of chemicals throughout the mass of the pre-chlorinated 

raw water because both, the hydrolysis of the coagulant and the destabilisation of colloids, take 

short time. Hydraulic rapid mixing arrangements are used in the parshall flume (fig. 3.2); dosing 

of chlorine is done right at the start of the parshall flume (fig. 3.3(a)) and PAC is done at the 

Venturi throat (fig. 3.3(b)) and then a hydraulic jump of 0.39m (fig. 3.4) is given. Coagulated 

water from the pipeline is transferred to the Superpulsator vacuum chamber. 

 



25 

 

 

Figure 3.3: (a) Dosing of Chlorine at Parshall flume; (b) Dosing of PAC at the Venturi throat of Parshall flume 

 

 

Figure 3.4: Hydraulic jump before inlet of the Superpulsator vacuum chamber 

Infilco Degrémont’s Superpulsator
®
, a proprietary technology for clariflocculation, is normally 

designed and sized by the manufacturer’s recommendations. It functions as a solids contact 

basin. Perspective cut-away representation of the Superpulsator
®
 unit is shown in figure 3.5 with 

its main components labeled. At present, ten Superpulsator
®
 units are operating at the Surajpura 



26 

 

plant (fig. 3.6).         

 

Figure 3.5: Diagram of a Superpulsator® unit (Courtesy: Degrémont Ltd.) 

 

Figure 3.6: Series of Superpulsator® units at the Surajpura WTP 

The coagulated water moves from the base of the vacuum chamber to a distribution channel and 

gets uniformly distributed to a perforated series of laterals. Orifices function to impart energy for 

flocculation and are cleverly pointed downward to ensure even distribution of water and promote 

scouring of the basin floor (fig. 3.7). 



27 

 

 

Figure 3.7: Distribution manifold (Courtesy: Degrémont Ltd.) 

Flocculated water is directed upward through a series of inclined parallel plate separators, which 

function to hold a 10-ft high sludge blanket. The flocculated water flows through the sludge 

blanket and as such, the lighter particulate is circulated between the plates, and this promotes 

internal solids contact. Clarified water rises up and is then collected uniformly and conveyed to 

the center channel by means of submerged orifice laterals across the length of the settling area 

(fig. 3.8). 

 

Figure 3.8: Collection of clarified water (Courtesy: Degrémont Ltd.) 



28 

 

The floc particles are retained by the sludge blanket and are removed following the law of mass 

balance, which implies that rate of removal should be equal to the rate at which they are retained. 

A side weir permits the overflow of the sludge to an internal concentrator, which collects sludge 

during sludge blanket expansion while maintaining a desired sludge blanket depth (fig. 3.9). 

 

Figure 3.9: Removal of sludge (Courtesy: Degrémont Ltd.) 

In order to maintain a homogeneous blanket, a means of agitation is required. This function is 

served by the nonsteady flow of a pulse of water created by the head of the water in the vacuum 

chamber. Subtle pulsations of the sludge blanket in the settling area are created by the operation 

of the vacuum pump and vent valve assembly at a prescribed frequency and duration. As shown 

in figure 3.10, when the valve atop the vacuum chamber is closed, a small column of water is 

drawn up by the vacuum pump. As soon as the vent is opened, the vacuum chamber is vented to 

atmosphere, and the water level in the chamber drops and this differential volume of water is 

rushed down the distribution manifold. This net result is a contraction of the sludge blanket when 

the vent is closed and an expansion when the valve is opened. 



29 

 

 

Figure 3.10: Pulsing action (Courtesy: Degrémont Ltd.) 

Therefore Superpulsator
®

 with its pulsing sludge blanket is able to combine flocculation, 

clarification and sludge collection into one compact system. A key design feature of the 

Superpulsator
®
 unit is that short circuiting does not take place, and as such the entire basin is 

utilized for treatment. 

 

3.2 Design and development of pilot plant concept 

Attempts have been made to construct prototypes of Superpulsator
®
, however, complete success 